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Item no. Part no. Description Q'ty RSP (EA) Remark
1 2400014 +PAN HD TAP SCREW M3*8 2
2 2008312 PUSH BUTTON SWITCH 1 5
3 2052318 CORD CLIP 1
4 2405412 +PAN HD T/T-B M4*12 1
5 2110083 PUSH BUTTON 1 5
6 2411822 SPRING 1 5

7,9 2030038 LOCK PIN 1 5 INCLUDE #7, 9
8 2400015 +PAN HD M/C S and SW M4*18 1

10 2400140 +PAN HD TAP M4*23 ARGENT 4
11 2500020 GEAR 1 5
12 2040018 GEAR COVER 1 5
13 2417218 NEEDLE BEARING 1 5
14 2403047 HEX NUT 1
15 2500022 PINION 1 5
16 2417989 BALL BEARING 608 2RS 1
17 2040019 BEARING COVER 1
18 2110212 FAN GUIDE 1
19 2110211 S/W KNOB 1 5
20 2111435 HOUSING ASSY 1 5
21 3010011 STATOR ASSY 1 5
22 3004924 ARMATURE ASSY 1 5
23 3149171 BRUSH HOLDER ASSY 2 10
24 2011337 CARBON BRUSH(NORMAL) 1 20
25 2130919 DUST COVER 1 5
26 2072329 RUBBER PACKING 1 5

27,28 2110213 SWITCH ROD ASSY 1 5 INCLUDE #27, 28
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29 2417990 BALL BEARING 607 LFB 1 5
30 2111318 TAIL COVER 1
31 2405146 +PAN HD TAP S and PW M4*20 1
32 2070331 CORD ARMOR 1 5
33 3110173 CORD ASSY 1 10
34 2404110 +PAN HD M/C SCREW M4*10 3
35 2412409 O-RING C 1
36 2040015 PACKING GLAND 1 3
37 2405430 +PAN HD M/C S and SW M4*12 4
38 2050628 BEARING COVER(B) 1
39 2417991 BALL BEARING 6001 2RS 1 5
40 2054224 FELT PACKING 1
41 2054410 FRINGER 1
42 2201429 WHEEL WASHER(D14,D22.2) 1
43 2036724 WHEEL NUT 1 10
44 2023133 SPINDLE 1 3
45 2050065 PLATE 1
46 2404110 +PAN HD M/C SCREW M4*10 1
47 3100024 WHEEL GUARD ASSY 1 5
48 2011338 CARBON BRUSH(AUTO) 1 20
49 2500040 CAPACITOR ASSY 1
50 2064287 DUST SEAL 1


